
25.–26. 11. 2021

SBORNÍK
PŘÍSPĚVKŮ



Studentská odborná konference
CHEMIE JE ŽIVOT 2021
Sborník příspěvků

Editor: Ing. Petr Dzik, Ph.D.
Nakladatel: Vysoké učení technické v Brně, Fakulta chemická,
Purkyňova 464/118, 612 00 Brno

Vydání: první
Rok vydání: 2021
Náklad: elektronicky
ISBN 978-80-214-6001-0
Tato publikace neprošla redakční ani jazykovou úpravou



S T U D E N T S K Á  K O N F E R E N C E :  C H E M I E  J E  Ž I V O T

OBSAH

SEKCE STUDENTŮ STŘEDNÍCH ŠKOL

Studium elektrochemického chování sekundárních struktur 
oligonukleotidů adsorbovaných na povrchu elektrody 
z pyrolytického grafitu ..................................................................10

Ondřej Chytrý

Fluorescenční spektroskopie ve výzkumu modelových 
[...]
out by cis -elimination mechanism, also called McLafferty rearran-
gement [1-3]. One of the formed sub -molecules has an unsaturated 
crotonate end group and the other has carboxylate end group, which 
is theoretically prone to chain extension reaction which should lead 
to improvement of the thermal and mechanical performance of this 
polymer [4].
In this work, four functional groups reactive towards carboxyl group 
were studied: isocyanate, carbodiimide, hydroxyl and epoxy. Bifun-
ctional reagents: hexamethylene diisocyanate, carbodiimide Staba-
xol LF, diethylene glycol, and diglycidyl ether bisphenol A and trifun-
ctional reagents: poly(hexamethylene diisocyanate), glycerol and 
trimethylol -propane triglycidyl ether were used. For the reactions, 
PHB was firstly pre -degraded in a laboratory hot press to mimic the 
degradation state obtained during processing. 5  wt% solution of 

mailto:xcmelcova@fch.vutbr.cz


118

S T U D E N T S K Á  K O N F E R E N C E :  C H E M I E  J E  Ž I V O T

PHB in chloroform was prepared and after adding the reagent, the 
solution was kept under reflux for 6 hours. The reagent was added in 
two amounts corresponding to 2-fold and 100-fold overdose.
The effect of reagent addition was studied indirectly via change in 
the solution viscosity and directly by the change of molecular weight 
and thermal properties of the polymer.
For almost all the samples with bifunctional additives the solution 
viscosity was increased. The highest effect was observed in the case 
of diethylene glycol (+13.3 % in the case of 100-fold overdose). In the 
case of trifunctional additives, there was only slight rise for glycerol 
and trimethylol -propane triglycidyl ether for 2-fold overdose.
Similarly, the influence on molecular weight measured by gel per-
meation chromatography was more apparent for bifunctional additi-
ves. All trifunctional additives, together with some of the bifunctional 
successfully increased the number average molecular weight. The 
increase in weight average molecular weight was observed mainly 
in the case of 100-fold overdose of hexamethylene diisocyanate and 
carbodiimide samples, suggesting their potential use for chain ex-
tension of PHB during processing.

References
[1]  N. GRASSIE, E.J. MURRAY and P.A. HOLMES, Polym. Degrad. 

Stabil. 6(1) (1984).
[2]  N. GRASSIE, E.J. MURRAY and P.A. HOLMES, Polym. Degrad. 

Stabil. 6(2) (1984).
[3]  F.-D. KOPINKE, M. REMMLER, and K. MACKENZIE, Polym. De-

grad. Stabil. 52 (1) (1996.)
[4] C. R. ARZA et al., J. Appl. Polym. Sci. 132(15). (2015).

Acknowledgement
This work was supported by Specific University Research at FCH BUT, 
project FCH -S-21-7553, Ministry of Education, Youth and Sports of the 
Czech Republic.



119

S T U D E N T S K Á  K O N F E R E N C E :  C H E M I E  J E  Ž I V O T

Direct Potable Water Reuse through 
Pressure -driven Membrane Technology

Marek Minich1, Martina Repková1, Peter Putz2, 
Michaela Vašinová Galiová1,3

1 Brno University of Technology, Institute of Chemistry and 
Technology of Environmental Protection

Purkyňova 464, 612 00 Brno, Czech Republic
Marek.Minich1@vut.cz

2 ASIO TECH l.t.d

Kšírova 552/45, 619 00 Brno, Czech Republic

3 BIC Brno

Purkyňova 125, 612 00 Brno, Czech Republic

Direct Potable Water Reuse through Pressure-driven Membrane 
Technology 

Marek Minich1, Martina Repková1, Peter Putz2, Michaela Vašinová Galiová1,3 

1 Brno University of Technology, Institute of Chemistry and Technology of Environmental 
Protection, Purkyňova 464, 612 00 Brno, Czech Republic, Marek.Minich1@vut.cz 

2 ASIO TECH l.t.d, Kšírova 552/45, 619 00 Brno, Czech Republic 
3 BIC Brno, Purkyňova 125, 612 00 Brno, Czech Republic 
 

1. Introduction 
The recent drought period from 2014 to 2018 in the Czech Republic have raised concerns 

about serious consequences of climate change for water availability in this region [1]. Municipal 
wastewater reuse among others could be a reliable and sustainable solution in cities and regions 
facing negative effects of drought [2]. In 2019 more than 790 million cubic meters of wastewater 
were treated, and then discharged into recipients across the Czech Republic [3]. On the other hand, 
this treated wastewater could be potentially returned to the urban water cycle [4]. This could result 
into diminished demand for freshwater resources, reduction of wastewater discharged 
into the environment and potential improvement on surface and ground water quality [5]. 
It also encloses the full cycle of urban wastewater management from the source through 
distribution, collection and treatment to its reuse which fully corresponds to the principles 
of the circular economy [6].  

Direct potable reuse (DPR) comes with higher public health risks than indirect potable reuse. 
To reduce the risk associated with technology malfunction, a multiple barrier approach is needed [6]. 
The non-membrane multiple barrier approaches are not popular due to its complex maintenance and 
high operating costs [7]. Therefore pressure-driven membrane technology has an important role 
in wastewater reuse in several potable water reuse applications across the globe [8]. The dual 
membrane processes (DMP) show many advantages, e.g. modular installation, lower operating costs 
and high effectivity [9]. Placed after secondary stage of wastewater treatment plant (WWTP), DMP 
could be robust, sufficient and cost-effective DPR technology [10]. Microfiltration (MF) 
or ultrafiltration (UF) is commonly used in the first stage in DMP to remove suspended solids and 
colloids from the secondary stage effluent [11]. Nanofiltration (NF) or reverse osmosis (RO) is 
commonly used as a second stage to remove wide range of organic and inorganic contaminants 
found in urban wastewaters [12]. However it also removes most of dissolved minerals in the water 
which can have serious negative effects on human health [13], taste of produced water [14] and its 
corrosivity [15].  

This study aimed to evaluate the quality of produced water from UF/RO prototype unit within 
the context of the Czech drinking water legislative as well as on the assessment of the prototype 
technological design and usability in the Czech Republic. 

2. Materials and Methods 

2.1. UF/RO prototype unit 
For the needs of this study, an already existing pilot-scale ultrafiltration and reverse osmosis 

membrane unit developed by ASIO TECH l.t.d. (Brno, Czech Republic) was used. Membrane unit 
consists of two ISO containers placed directly at the municipal wastewater treatment plant (WWTP). 
A schematic diagram of UF/RO unit is shown in Figure 1. 

In the first container, water from the WWTP effluent flows into 1 m3 tank. From there, treated 
water is pumped through UF INGE XL-150 MB 40 (DuPont, USA) module with Multibore® 1.5 capillary 
membrane (DuPont, USA). Ferric sulphate coagulant is inline dosed in 150 mL/h (68-70 mL/m3) rate. 



120

S T U D E N T S K Á  K O N F E R E N C E :  C H E M I E  J E  Ž I V O T

Direct Potable Water Reuse through Pressure-driven Membrane 
Technology 

Marek Minich1, Martina Repková1, Peter Putz2, Michaela Vašinová Galiová1,3 

1 Brno University of Technology, Institute of Chemistry and Technology of Environmental 
Protection, Purkyňova 464, 612 00 Brno, Czech Republic, Marek.Minich1@vut.cz 

2 ASIO TECH l.t.d, Kšírova 552/45, 619 00 Brno, Czech Republic 
3 BIC Brno, Purkyňova 125, 612 00 Brno, Czech Republic 
 

1. Introduction 
The recent drought period from 2014 to 2018 in the Czech Republic have raised concerns 

about serious consequences of climate change for water availability in this region [1]. Municipal 
wastewater reuse among others could be a reliable and sustainable solution in cities and regions 
facing negative effects of drought [2]. In 2019 more than 790 million cubic meters of wastewater 
were treated, and then discharged into recipients across the Czech Republic [3]. On the other hand, 
this treated wastewater could be potentially returned to the urban water cycle [4]. This could result 
into diminished demand for freshwater resources, reduction of wastewater discharged 
into the environment and potential improvement on surface and ground water quality [5]. 
It also encloses the full cycle of urban wastewater management from the source through 
distribution, collection and treatment to its reuse which fully corresponds to the principles 
of the circular economy [6].  

Direct potable reuse (DPR) comes with higher public health risks than indirect potable reuse. 
To reduce the risk associated with technology malfunction, a multiple barrier approach is needed [6]. 
The non-membrane multiple barrier approaches are not popular due to its complex maintenance and 
high operating costs [7]. Therefore pressure-driven membrane technology has an important role 
in wastewater reuse in several potable water reuse applications across the globe [8]. The dual 
membrane processes (DMP) show many advantages, e.g. modular installation, lower operating costs 
and high effectivity [9]. Placed after secondary stage of wastewater treatment plant (WWTP), DMP 
could be robust, sufficient and cost-effective DPR technology [10]. Microfiltration (MF) 
or ultrafiltration (UF) is commonly used in the first stage in DMP to remove suspended solids and 
colloids from the secondary stage effluent [11]. Nanofiltration (NF) or reverse osmosis (RO) is 
commonly used as a second stage to remove wide range of organic and inorganic contaminants 
found in urban wastewaters [12]. However it also removes most of dissolved minerals in the water 
which can have serious negative effects on human health [13], taste of produced water [14] and its 
corrosivity [15].  

This study aimed to evaluate the quality of produced water from UF/RO prototype unit within 
the context of the Czech drinking water legislative as well as on the assessment of the prototype 
technological design and usability in the Czech Republic. 

2. Materials and Methods 

2.1. UF/RO prototype unit 
For the needs of this study, an already existing pilot-scale ultrafiltration and reverse osmosis 

membrane unit developed by ASIO TECH l.t.d. (Brno, Czech Republic) was used. Membrane unit 
consists of two ISO containers placed directly at the municipal wastewater treatment plant (WWTP). 
A schematic diagram of UF/RO unit is shown in Figure 1. 

In the first container, water from the WWTP effluent flows into 1 m3 tank. From there, treated 
water is pumped through UF INGE XL-150 MB 40 (DuPont, USA) module with Multibore® 1.5 capillary 
membrane (DuPont, USA). Ferric sulphate coagulant is inline dosed in 150 mL/h (68-70 mL/m3) rate. 

Duration of dead-end filtration is 35 minutes, followed by 40 seconds of forward flushing and 
50 seconds of backwash. After 40 cycles, chemical-enhanced backwash takes place. Inlet water flow 
is 2.2 m3/h with transmembrane pressure difference 0,7/0,5 bar. Permeate flows into 1 m3 collection 
tank and concentrate flows directly into sewerage.  

UF permeate is pumped to the second ISO container where the reverse osmosis membrane unit is 
placed with UV pre-disinfection. Antiscalant Vitec 3000 (Avista technologies, UK) is inline dosed 
in 5 g/m3 rate into CSM® 4040-BLF low pressure RO module (Lenntech, NL) with four spiral-wound 
polyamide thin-film composite membranes connected in series. Transmembrane pressure difference 
is set to 5,5/4,5 bar. Input UF permeate flow is set to 1 m3/h, recirculation flow rate to 1.2 m3/h, 
permeate flow rate to 0.5 m3/h and concentration flow rate to 0.25 m3/h. RO permeate is collected 
in 1.5 m3 tank and concentrate flows into sewerage.  

 
Figure 1 RO/UF prototype unit scheme (simplified) 

2.2. Wastewater treatment plant effluent 
 Municipal WWTP with population equivalent approximately 500 000 has a biological 

secondary treatment stage designed as nitrification with pre-denitrification and chemical phosphorus 
removal via Fe(III) and/or Al(III) salts coagulation. Treated wastewater flow at the WWTP is more 
than 90 thousand cubic meters per day. 

2.3. Sampling and sample preparation 
Sampling took place across 2 months, from April to June 2021 in accordance with ISO 5667-

5:2006, ISO 5667-3:2018 and ISO 5667-14:2014 standards. Samples of WWTP effluent and RO 
permeate were immediately filtered by a 0.45 μm membrane filter (Pragopor 5, Pragochema, CZ), 
stabilized by 1 mL of concentrated HNO3 per 100 mL of the sample and refrigerated at 4 °C 
for the following analyses. 

2.3. Analytical methods 
There were 44 physical, chemical and microbiological parameters tested in input water (WWTP 

effluent) and RO permeate in accordance with the Decree 70/2018 Coll. [16] which determines 



121

S T U D E N T S K Á  K O N F E R E N C E :  C H E M I E  J E  Ž I V O T

Duration of dead-end filtration is 35 minutes, followed by 40 seconds of forward flushing and 
50 seconds of backwash. After 40 cycles, chemical-enhanced backwash takes place. Inlet water flow 
is 2.2 m3/h with transmembrane pressure difference 0,7/0,5 bar. Permeate flows into 1 m3 collection 
tank and concentrate flows directly into sewerage.  

UF permeate is pumped to the second ISO container where the reverse osmosis membrane unit is 
placed with UV pre-disinfection. Antiscalant Vitec 3000 (Avista technologies, UK) is inline dosed 
in 5 g/m3 rate into CSM® 4040-BLF low pressure RO module (Lenntech, NL) with four spiral-wound 
polyamide thin-film composite membranes connected in series. Transmembrane pressure difference 
is set to 5,5/4,5 bar. Input UF permeate flow is set to 1 m3/h, recirculation flow rate to 1.2 m3/h, 
permeate flow rate to 0.5 m3/h and concentration flow rate to 0.25 m3/h. RO permeate is collected 
in 1.5 m3 tank and concentrate flows into sewerage.  

 
Figure 1 RO/UF prototype unit scheme (simplified) 

2.2. Wastewater treatment plant effluent 
 Municipal WWTP with population equivalent approximately 500 000 has a biological 

secondary treatment stage designed as nitrification with pre-denitrification and chemical phosphorus 
removal via Fe(III) and/or Al(III) salts coagulation. Treated wastewater flow at the WWTP is more 
than 90 thousand cubic meters per day. 

2.3. Sampling and sample preparation 
Sampling took place across 2 months, from April to June 2021 in accordance with ISO 5667-

5:2006, ISO 5667-3:2018 and ISO 5667-14:2014 standards. Samples of WWTP effluent and RO 
permeate were immediately filtered by a 0.45 μm membrane filter (Pragopor 5, Pragochema, CZ), 
stabilized by 1 mL of concentrated HNO3 per 100 mL of the sample and refrigerated at 4 °C 
for the following analyses. 

2.3. Analytical methods 
There were 44 physical, chemical and microbiological parameters tested in input water (WWTP 

effluent) and RO permeate in accordance with the Decree 70/2018 Coll. [16] which determines 
hygienic requirements for drinking water in the Czech Republic. Parameters such as temperature, pH 
and conductivity have been measured on site during sampling using a mobile conductometer and a 
pH meter. Turbidity was measured in accordance with ISO 7027-2:2019, colour in accordance with 
ISO 7887:2011 and chemical oxygen demand (COD) in accordance with ISO 8467:1993.  

Ionic composition of samples has been analysed using mobile analytical sets (Spectroquant®, 
Merck, CZ) for NH4

+, NO2
−, NO3

−, F−, Cl−, SO4
2−, PO4

3−, CN− ionic species.  
For elemental analysis, inductively coupled plasma mass-spectrometry (ICP-MS) technique has 

been used. Agilent 7500ce was configured with carrier gas (Ar) flow at 1.08 L/min rate and collision 
gas (He) flow at 5 mL/min. Electron multiplier operated in both pulse and analogue modes, 
therefore, P/A factor have been calibrated. Both internal and external standards have been used 
for ICP-MS analysis. Internal standard consisted of 1 mg/L Li, Sc, Bi, Rh, In and a commercially 
available external standard (NIST SRM 1643f, NIST, USA) has been used.  

 Microbiological parameters have been analysed using standard cultivation techniques 